Fromm A483

Fromm A483

Pneumatic Combination Pusher Type Tool Automatic
for steel strap 25/32 mm with seal
7000N, 9000N
Item No.: 004195
Manufacturer-No.: A483
GTIN / Warehouse Barcode: G00419501

0
The following items are included
Motor cell, exc. 3.0
Motor cell, exc. 3.0
Item No.: 004464
Manufacturer-No.: A38.0132
Shaft
Shaft
Item No.: 004509
Manufacturer-No.: A38.1148
Spannerventilhülse
Spannerventilhülse
Item No.: 004550
Manufacturer-No.: A38.1207
Valve bolt
Valve bolt
Item No.: 004552
Manufacturer-No.: A38.1209
Guide ring
Guide ring
Item No.: 004558
Manufacturer-No.: A38.1215
Sustaining ring
Sustaining ring
Item No.: 004559
Manufacturer-No.: A38.1216
Guide ring
Guide ring
Item No.: 004560
Manufacturer-No.: A38.1217
Valve bolt
Valve bolt
Item No.: 004561
Manufacturer-No.: A38.1218
Bridge
Bridge
Item No.: 004562
Manufacturer-No.: A38.1219
Valve lever
Valve lever
Item No.: 004563
Manufacturer-No.: A38.1220
Vane
Vane
Item No.: 004647
Manufacturer-No.: A38.1351
End plate
End plate
Item No.: 004648
Manufacturer-No.: A38.1352
Pinion
Pinion
Item No.: 004655
Manufacturer-No.: A38.1361
Felt
Felt
Item No.: 004667
Manufacturer-No.: A38.1374
Rotor
Rotor
Item No.: 004668
Manufacturer-No.: A38.1376
Coupling
Coupling
Item No.: 004669
Manufacturer-No.: A38.1377
Dowel
Dowel
Item No.: 004670
Manufacturer-No.: A38.1378
End plate
End plate
Item No.: 004755
Manufacturer-No.: A38.2301
Jacket
Jacket
Item No.: 004756
Manufacturer-No.: A38.2302
Tension shaft
Tension shaft
Item No.: 004761
Manufacturer-No.: A38.2308
Tensioning wheel
Tensioning wheel
Item No.: 004762
Manufacturer-No.: A38.2309
Spacer ring
Spacer ring
Item No.: 004764
Manufacturer-No.: A38.2311
Holder
Holder
Item No.: 004769
Manufacturer-No.: A38.2317
Spacer ring
Spacer ring
Item No.: 004770
Manufacturer-No.: A38.2318
Rod bar bolt
Rod bar bolt
Item No.: 004908
Manufacturer-No.: A41.2120
Jaw pin
Jaw pin
Item No.: 004930
Manufacturer-No.: A46.2117
Front toggle link
Front toggle link
Item No.: 004931
Manufacturer-No.: A46.2118
Lever shaft
Lever shaft
Item No.: 004932
Manufacturer-No.: A46.2132
Lever bolt
Lever bolt
Item No.: 004933
Manufacturer-No.: A46.2145
Jaw assembly, 25/0.8-1.0
Jaw assembly, 25/0.8-1.0
Item No.: 004936
Manufacturer-No.: A48.0203
Cylinder bottom
Cylinder bottom
Item No.: 004937
Manufacturer-No.: A48.0206
Intermediate gear
Intermediate gear
Item No.: 004938
Manufacturer-No.: A48.0207
Gear, I 46.9
Gear, I 46.9
Item No.: 004939
Manufacturer-No.: A48.0209
Sieve
Sieve
Item No.: 004988
Manufacturer-No.: A48.1237
Spacer bush
Spacer bush
Item No.: 004993
Manufacturer-No.: A48.2113
Cutter jack
Cutter jack
Item No.: 004994
Manufacturer-No.: A48.2120
Screw
Screw
Item No.: 004995
Manufacturer-No.: A48.2132
Connection plate
Connection plate
Item No.: 004996
Manufacturer-No.: A48.3102
Cutter, 25 mm
Cutter, 25 mm
Item No.: 004997
Manufacturer-No.: A48.3103
Cover plate
Cover plate
Item No.: 004998
Manufacturer-No.: A48.3105
Tong guide
Tong guide
Item No.: 004999
Manufacturer-No.: A48.3106
Piston plate
Piston plate
Item No.: 005000
Manufacturer-No.: A48.3107
Disk
Disk
Item No.: 005001
Manufacturer-No.: A48.3108
Diaphragm
Diaphragm
Item No.: 005002
Manufacturer-No.: A48.3109
Seal plate
Seal plate
Item No.: 005003
Manufacturer-No.: A48.3110
Cylinder cover
Cylinder cover
Item No.: 005004
Manufacturer-No.: A48.3111
Notching knife, 25 mm
Notching knife, 25 mm
Item No.: 005005
Manufacturer-No.: A48.3115
iston rod
iston rod
Item No.: 005006
Manufacturer-No.: A48.3117
Distance support
Distance support
Item No.: 005007
Manufacturer-No.: A48.3118
Side plate 25 mm
Side plate 25 mm
Item No.: 005008
Manufacturer-No.: A48.3120
Side plate 25 mm
Side plate 25 mm
Item No.: 005009
Manufacturer-No.: A48.3122
Cylinder bottom
Cylinder bottom
Item No.: 005010
Manufacturer-No.: A48.3124
Valve stem
Valve stem
Item No.: 005011
Manufacturer-No.: A48.3127
Exhaust ring
Exhaust ring
Item No.: 005012
Manufacturer-No.: A48.3128
Sustaining ring
Sustaining ring
Item No.: 005013
Manufacturer-No.: A48.3129
Cylinder sleeve
Cylinder sleeve
Item No.: 005014
Manufacturer-No.: A48.3130
End ring
End ring
Item No.: 005015
Manufacturer-No.: A48.3131
Lever body
Lever body
Item No.: 005016
Manufacturer-No.: A48.3132
Lever shaft
Lever shaft
Item No.: 005017
Manufacturer-No.: A48.3133
Tensioner valve lever
Tensioner valve lever
Item No.: 005018
Manufacturer-No.: A48.3134
Catch shaft
Catch shaft
Item No.: 005019
Manufacturer-No.: A48.3136
Catch lever
Catch lever
Item No.: 005020
Manufacturer-No.: A48.3137
Piston rod
Piston rod
Item No.: 005021
Manufacturer-No.: A48.3138
Sealing plug
Sealing plug
Item No.: 005022
Manufacturer-No.: A48.3139
Fork
Fork
Item No.: 005023
Manufacturer-No.: A48.3140
Gib
Gib
Item No.: 005024
Manufacturer-No.: A48.3141
Piston
Piston
Item No.: 005025
Manufacturer-No.: A48.3142
Sealing valve lever
Sealing valve lever
Item No.: 005026
Manufacturer-No.: A48.3147
Cover disk
Cover disk
Item No.: 005027
Manufacturer-No.: A48.3148
Cutting jaw, 25 x 0.8-1.0
Cutting jaw, 25 x 0.8-1.0
Item No.: 005028
Manufacturer-No.: A48.3149
Valve piston
Valve piston
Item No.: 005029
Manufacturer-No.: A48.3151
Valve cylinder
Valve cylinder
Item No.: 005030
Manufacturer-No.: A48.3152
Valve ring
Valve ring
Item No.: 005031
Manufacturer-No.: A48.3153
Sustaining ring
Sustaining ring
Item No.: 005032
Manufacturer-No.: A48.3154
Tapped ring
Tapped ring
Item No.: 005033
Manufacturer-No.: A48.3155
Adjusting screw
Adjusting screw
Item No.: 005034
Manufacturer-No.: A48.3156
Jaw guide
Jaw guide
Item No.: 005035
Manufacturer-No.: A48.3157
Jaw guide
Jaw guide
Item No.: 005036
Manufacturer-No.: A48.3158
Pivot pin
Pivot pin
Item No.: 005037
Manufacturer-No.: A48.3201
Cam arm
Cam arm
Item No.: 005038
Manufacturer-No.: A48.3202
Bolt
Bolt
Item No.: 005039
Manufacturer-No.: A48.3203
End cover
End cover
Item No.: 005040
Manufacturer-No.: A48.3204
Guard plate
Guard plate
Item No.: 005041
Manufacturer-No.: A48.3205
Coupling
Coupling
Item No.: 005042
Manufacturer-No.: A48.3206
Seal plate
Seal plate
Item No.: 005043
Manufacturer-No.: A48.3207
Motor cover
Motor cover
Item No.: 005044
Manufacturer-No.: A48.3208
Slide jaw
Slide jaw
Item No.: 005045
Manufacturer-No.: A48.3209
Strap stop
Strap stop
Item No.: 005046
Manufacturer-No.: A48.3210
Tensioning body 25 mm
Tensioning body 25 mm
Item No.: 005047
Manufacturer-No.: A48.3212
Intermediate gear body
Intermediate gear body
Item No.: 005048
Manufacturer-No.: A48.3214
Intermediate gear cover
Intermediate gear cover
Item No.: 005049
Manufacturer-No.: A48.3215
Pinion
Pinion
Item No.: 005050
Manufacturer-No.: A48.3216
Gear body
Gear body
Item No.: 005051
Manufacturer-No.: A48.3218
Gearing cover
Gearing cover
Item No.: 005052
Manufacturer-No.: A48.3220
Intermediate wheel
Intermediate wheel
Item No.: 005053
Manufacturer-No.: A48.3221
Spur wheel
Spur wheel
Item No.: 005054
Manufacturer-No.: A48.3222
Lever body
Lever body
Item No.: 005055
Manufacturer-No.: A48.3223
Intermediate wheel
Intermediate wheel
Item No.: 005056
Manufacturer-No.: A48.3224
Intermediate gear body
Intermediate gear body
Item No.: 005057
Manufacturer-No.: A48.3225
Intermediate gear cover
Intermediate gear cover
Item No.: 005058
Manufacturer-No.: A48.3226
End cover
End cover
Item No.: 005059
Manufacturer-No.: A48.3227
Screw, M8 x 30
Screw, M8 x 30
Item No.: 005126
Manufacturer-No.: N1.1123
Screw, M5 x 60
Screw, M5 x 60
Item No.: 005137
Manufacturer-No.: N1.1169
Screw, M10 x 1 x 40
Screw, M10 x 1 x 40
Item No.: 005139
Manufacturer-No.: N1.1174
Screw, M6 x 90
Screw, M6 x 90
Item No.: 005142
Manufacturer-No.: N1.1180
Screw, M10 x 65
Screw, M10 x 65
Item No.: 005151
Manufacturer-No.: N1.1198
Screw, M5 x 12
Screw, M5 x 12
Item No.: 005164
Manufacturer-No.: N1.1807
Screw
Screw
Item No.: 005165
Manufacturer-No.: N1.1808
Screw, M6 x 40
Screw, M6 x 40
Item No.: 005166
Manufacturer-No.: N1.1811
Screw, M5 x 16
Screw, M5 x 16
Item No.: 005168
Manufacturer-No.: N1.1813
Screw, M5 x 25
Screw, M5 x 25
Item No.: 005169
Manufacturer-No.: N1.1814
Screw
Screw
Item No.: 005170
Manufacturer-No.: N1.1815
Screw, M5 x 40
Screw, M5 x 40
Item No.: 005172
Manufacturer-No.: N1.1817
Countersunk screw
Countersunk screw
Item No.: 005188
Manufacturer-No.: N1.2108
Counter sunk screw
Counter sunk screw
Item No.: 005191
Manufacturer-No.: N1.2114
Countersunk screw, M4 x 25
Countersunk screw, M4 x 25
Item No.: 005197
Manufacturer-No.: N1.2212
Retaining nut M6
Retaining nut M6
Item No.: 005217
Manufacturer-No.: N1.5301
Retaining nut M5
Retaining nut M5
Item No.: 005218
Manufacturer-No.: N1.5302
Slotted round nut M8 x 1
Slotted round nut M8 x 1
Item No.: 005222
Manufacturer-No.: N1.5608
Washer, 5.3 x 9.5 x 1
Washer, 5.3 x 9.5 x 1
Item No.: 005226
Manufacturer-No.: N1.6103
Washer, 6.4 x 12.5 x 1.6
Washer, 6.4 x 12.5 x 1.6
Item No.: 005228
Manufacturer-No.: N1.6114
Spring lock washer, M10
Spring lock washer, M10
Item No.: 005236
Manufacturer-No.: N1.6201
Spring lock washer
Spring lock washer
Item No.: 005240
Manufacturer-No.: N1.6206
Spring lock washer, M5
Spring lock washer, M5
Item No.: 005241
Manufacturer-No.: N1.6207
Spring lock washer, M6
Spring lock washer, M6
Item No.: 005244
Manufacturer-No.: N1.6220
Safety washer, M10
Safety washer, M10
Item No.: 005253
Manufacturer-No.: N1.6502
Security ring, E3.2
Security ring, E3.2
Item No.: 005273
Manufacturer-No.: N2.1125
Security ring, I34
Security ring, I34
Item No.: 005278
Manufacturer-No.: N2.1219
Security ring, 17 mm
Security ring, 17 mm
Item No.: 005284
Manufacturer-No.: N2.1701
Parallel pin, 8 M6 x 30
Parallel pin, 8 M6 x 30
Item No.: 005295
Manufacturer-No.: N2.2109
Parallel pin, 4 m6 x 20
Parallel pin, 4 m6 x 20
Item No.: 005301
Manufacturer-No.: N2.2125
Parallel pin, 5 H6 x 70
Parallel pin, 5 H6 x 70
Item No.: 005316
Manufacturer-No.: N2.2155
Parallel pin
Parallel pin
Item No.: 005321
Manufacturer-No.: N2.2164
Parallel pin, 5 M6 x 30
Parallel pin, 5 M6 x 30
Item No.: 005324
Manufacturer-No.: N2.2172
Parallel pin, 6 M6 x 60
Parallel pin, 6 M6 x 60
Item No.: 005325
Manufacturer-No.: N2.2174
Dowel pin, 4 x 20 mm
Dowel pin, 4 x 20 mm
Item No.: 005339
Manufacturer-No.: N2.2413
Dowel pin, 2.5 x 6 mm
Dowel pin, 2.5 x 6 mm
Item No.: 005345
Manufacturer-No.: N2.2445
Woodruff key, 2 x 2.6 x 6.76
Woodruff key, 2 x 2.6 x 6.76
Item No.: 005353
Manufacturer-No.: N2.3208
Rivet
Rivet
Item No.: 005356
Manufacturer-No.: N2.4407
Hammer head bolt
Hammer head bolt
Item No.: 005357
Manufacturer-No.: N2.4902
Pressure spring, 1 x 12 x 26
Pressure spring, 1 x 12 x 26
Item No.: 005373
Manufacturer-No.: N2.5160
Pressure spring, 1 x 12 x 20
Pressure spring, 1 x 12 x 20
Item No.: 005374
Manufacturer-No.: N2.5161
Pressure spring, 0.6 x 5.5 x 31
Pressure spring, 0.6 x 5.5 x 31
Item No.: 005382
Manufacturer-No.: N2.5176
Pressure spring, 4.5 x 74.5 x 195
Pressure spring, 4.5 x 74.5 x 195
Item No.: 005388
Manufacturer-No.: N2.5201
Pressure spring, 5 x 98 x 220
Pressure spring, 5 x 98 x 220
Item No.: 005389
Manufacturer-No.: N2.5202
Pressure spring, 0.8 x 5.8 x 21
Pressure spring, 0.8 x 5.8 x 21
Item No.: 005390
Manufacturer-No.: N2.5206
Cup spring 45 x 22,5 x 1,75
Cup spring 45 x 22,5 x 1,75
Item No.: 005403
Manufacturer-No.: N2.5609
Torsion spring
Torsion spring
Item No.: 005417
Manufacturer-No.: N2.5815
Ball bearing
Ball bearing
Item No.: 005422
Manufacturer-No.: N3.1102
Ball bearing
Ball bearing
Item No.: 005425
Manufacturer-No.: N3.1109
Ball bearing
Ball bearing
Item No.: 005426
Manufacturer-No.: N3.1123
Ball bearing
Ball bearing
Item No.: 005428
Manufacturer-No.: N3.1133
Ball bearing
Ball bearing
Item No.: 005431
Manufacturer-No.: N3.1144
Ball, 5 mm
Ball, 5 mm
Item No.: 005439
Manufacturer-No.: N3.1703
Ball, 15 mm
Ball, 15 mm
Item No.: 005440
Manufacturer-No.: N3.1706
Needle case
Needle case
Item No.: 005455
Manufacturer-No.: N3.2322
Needle case
Needle case
Item No.: 005456
Manufacturer-No.: N3.2323
Headed press fit bush
Headed press fit bush
Item No.: 005478
Manufacturer-No.: N3.3130
Headed press fit bush
Headed press fit bush
Item No.: 005483
Manufacturer-No.: N3.3140
Headed press fit bush
Headed press fit bush
Item No.: 005484
Manufacturer-No.: N3.3141
Label, <<A483>>
Label, <<A483>>
Item No.: 005511
Manufacturer-No.: N4.9138
Adhesive label
Adhesive label
Item No.: 005516
Manufacturer-No.: N41.9128
Adhesive label, p max. 6 bar/87 psi
Adhesive label, p max. 6 bar/87 psi
Item No.: 005517
Manufacturer-No.: N41.9129
Joint
Joint
Item No.: 005521
Manufacturer-No.: N6.3207
Piston plate
Piston plate
Item No.: 005523
Manufacturer-No.: N6.3405
External packing ring, 32
External packing ring, 32
Item No.: 005529
Manufacturer-No.: N6.3509
Reducing coupling
Reducing coupling
Item No.: 005535
Manufacturer-No.: N6.5133
Angle
Angle
Item No.: 005540
Manufacturer-No.: N6.5624
Packing ring 10 x 16 x 4,5
Packing ring 10 x 16 x 4,5
Item No.: 005557
Manufacturer-No.: N6.6113
Seal (material: NBR)
Seal (material: NBR)
Item No.: 005561
Manufacturer-No.: N6.6117
Seal 16 x 9 x 2.3 (material: NBR)
Seal 16 x 9 x 2.3 (material: NBR)
Item No.: 005562
Manufacturer-No.: N6.6120
Seal
Seal
Item No.: 005563
Manufacturer-No.: N6.6121
Seal 20 x 13 x 2.3
Seal 20 x 13 x 2.3
Item No.: 005564
Manufacturer-No.: N6.6122
Seal
Seal
Item No.: 005569
Manufacturer-No.: N6.6146
Seal
Seal
Item No.: 005570
Manufacturer-No.: N6.6147
Seal 18 x 25 x 4.5
Seal 18 x 25 x 4.5
Item No.: 005571
Manufacturer-No.: N6.6148
O-ring, 25 x 2.5 (material: NBR)
O-ring, 25 x 2.5 (material: NBR)
Item No.: 005579
Manufacturer-No.: N6.6202
O-ring (material: HNBR)
O-ring (material: HNBR)
Item No.: 005581
Manufacturer-No.: N6.6204
O-ring, 30 x 2
O-ring, 30 x 2
Item No.: 005587
Manufacturer-No.: N6.6210
O-ring (material: HNBR)
O-ring (material: HNBR)
Item No.: 005590
Manufacturer-No.: N6.6213
O-ring, 15 x 2 (material: HNBR)
O-ring, 15 x 2 (material: HNBR)
Item No.: 005593
Manufacturer-No.: N6.6217
O-ring, 50 x 2
O-ring, 50 x 2
Item No.: 005595
Manufacturer-No.: N6.6223
O-ring, 6 x 2
O-ring, 6 x 2
Item No.: 005598
Manufacturer-No.: N6.6233
O-ring (material: HNBR)
O-ring (material: HNBR)
Item No.: 005600
Manufacturer-No.: N6.6235
O-ring, 46 x 2
O-ring, 46 x 2
Item No.: 005604
Manufacturer-No.: N6.6241
O-ring
O-ring
Item No.: 005614
Manufacturer-No.: N6.6255
Packing ring 10 x 19 x 9.8
Packing ring 10 x 19 x 9.8
Item No.: 005632
Manufacturer-No.: N6.6803
Bush
Bush
Item No.: 005635
Manufacturer-No.: N7.1106
Sealing disc
Sealing disc
Item No.: 005639
Manufacturer-No.: N7.1204
Sealing disk
Sealing disk
Item No.: 005640
Manufacturer-No.: N7.1205
Gear Body
Gear Body
Item No.: 006190
Manufacturer-No.: A48.3217
Gearing Cover
Gearing Cover
Item No.: 006191
Manufacturer-No.: A48.3219
Parallel pin
Parallel pin
Item No.: 006192
Manufacturer-No.: N2.2175
Menu
The menu is being loaded...
Recently Viewed Items
Fromm A483
Fromm A483
Item No.: 004195
Manufacturer-No.: A483
This website uses cookies to offer you the best possible service. If you continue to use the website, you agree. All information about cookies can be found in our privacy policy .